IDEM

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
We Protect Hoosiers and Our Environment.

100 N. Senate Avenue -+ Indianapolis, IN 46204
(800) 451-6027 -« (317) 232-8603 « www.idem.IN.gov

Eric J. Holcomb Brian C. Rockensuess
Governor Comnrssioner

March 22, 2023

VIA ELECTRONIC MAIL

Mr. R. Daniel Stevens, Director of Administration
Hamilton County Building Corporation

1 Hamilton County Square, Suite 157
Noblesville, Indiana 46060

Dear Mr. Stevens:

Re: 327 IAC 3 Construction
Permit Application
Bakers Corner WWTP
Permit Approval No. 24943
Bakers Corner, Indiana
Hamilton County

The application, plans and specifications, and supporting documents for the above-
referenced project have been reviewed and processed in accordance with rules
[...]
If pollution or nuisance conditions are created, immediate corrective action
will be taken by the permittee.

If construction is located within a floodway, a permit may also be required
from The Department of Natural Resources prior to the start of construction. It
is the permittee’s responsibility to coordinate with that agency and obtain any
required approvals if applicable. Questions may be directed to the Technical
Services Section, Division of Water at 317/232-4160.

Plans for the outfall structure shall be submitted to the Department of Natural
Resources for consideration of approval prior to the start of construction.

Failure to meet guidelines as set forth in the above conditions could be subject to
enforcement proceedings as provided by 327 IAC 3-5-3.



Page 4 of 6
Permit Approval No. 24943

PART Il
GENERAL CONDITIONS

No significant or material changes in the scope of the plans or construction of this
project shall be made unless the following provisions are met:

a. Request for permit modification is made 60 days in advance of the
proposed significant or material changes in the scope of the plans or
construction;

b. Submit a detailed statement of such proposed changes;

C. Submit revised plans and specifications including a revised design

summary; and
d. Obtain a revised construction permit from this agency.

This permit may be modified, suspended, or revoked for cause including, but not
limited to the following:

a. Violation of any term or conditions of this permit:

b. Obtaining this permit by misrepresentation or failure to disclose fully all
relevant facts.

Nothing herein shall be construed as guaranteeing that the proposed water
pollution treatment/control facility shall meet standards, limitations or
requirements of this or any other agency of state or federal government, as this
agency has no direct control over the actual construction and/or operation of the
proposed project.



Page 5 of 6
Permit Approval No. 24943

PART Il

NOTICE OF RIGHT TO ADMINISTRATIVE REVIEW

Anyone wishing to challenge this construction permit must do so by filing a Petition
for Administrative Review with the Office of Environmental Adjudication (OEA), and
serving a copy of the petition upon IDEM. The requirements for filing a Petition for
Administrative Review are found in IC 4-21.5-3-7, IC 13-15-6-1 and 315 IAC 1-3-2. A
summary of the requirements of these laws is provided below.

A Petition for Administrative Review must be filed with the Office of Environmental
Adjudication (OEA) within fifteen (15) days of the issuance of this notice (eighteen (18)
days if notice was received by U.S. Mail), and a copy must be served upon IDEM.
Addresses are:

Director Commissioner

Office of Environmental Adjudication Indiana Department of Environmental
Indiana Government Center North Management

Room 103 Indiana Government Center North
100 North Senate Avenue Room 1301

Indianapolis, Indiana 46204 100 North Senate Avenue

Indianapolis, Indiana 46204

The petition must contain the following information:

1.
2.
3

No oA

8.

9.

The name, address and telephone number of each petitioner.
A description of each petitioner’s interest in the permit.
A statement of facts demonstrating that each petitioner is:
a. a person to whom the order is directed,
b. aggrieved or adversely affected by the permit; or
c. entitled to administrative review under any law.
The reasons for the request for administrative review.
The particular legal issues proposed for review.
The alleged environmental concerns or technical deficiencies of the permit.
The permit terms and conditions that the petitioner believes would be
appropriate and would comply with the law.
The identity of any persons represented by the petitioner.
The identity of the person against whom administrative review is sought.

10. A copy of the permit that is the basis of the petition.
11. A statement identifying petitioner’s attorney or other representative, if any.



Page 6 of 6
Permit Approval No. 24943

Failure to meet the requirements of the law with respect to a Petition for
Administrative Review may result in a waiver of the Petitioner’s right to seek
administrative review of the permit. Examples are:

1. Failure to file a Petition by the applicable deadline;
2. Failure to serve a copy of the Petition upon IDEM when it is filed; or
3. Failure to include the information required by law.

If Petitioner seeks to have a permit stayed during the administrative review, he or
she may need to file a Petition for a Stay of Effectiveness. The specific requirements for
such a Petition can be found in 315 IAC 1-3-2 and 315 IAC 1-3-2.1.

Pursuant to IC 4-21.5-3-17, OEA will provide all parties with notice of any pre-
hearing conferences, preliminary hearings, hearings, stays, or orders disposing of the
review of this action. Those who are entitled to notice under IC 4-21.5-3-5(b) and would
like to obtain notices of any pre-hearing conferences, preliminary hearings, hearings,
stays, or orders disposing of the review. of this action without intervening in the
proceeding must submit a written request to OEA at the address above.

More information on the review process is available at the website for the Office of
Environmental Adjudication at http://www.in.gov/oea.



— —

o bk 0N o=

o

- o © «© N

Wastewater Treatment Facility Design Summary
I. GENERAL

Applicant: Hamilton County Building Corporation

Facility Name: Bakers Corner Wastewater Treatment Plant
Project Type: New facility

Project Title: Bakers Corner WWTP

Project Location: Approximately 750 feet south and 600 feet west of the intersection
of East 241st Street and U.S. Route 31

Construction Permit Number: 24943

Design Engineer: Ms. Kathleen M. Ziino, P.E.
Engineering Company: Wessler Engineering
NPDES Permit Number: Pending

. Preliminary Effluent Limitations: March 4, 2022
. Project Scope

A. Description of existing treatment facilities: Bakers Corner is currently an
unsewered community in Hamilton County.

B. Description of project needs: The Indiana Department of Transportation (INDOT)
is converting the intersections of 236th and 276th Streets with US-31 to
interchanges. The INDOT US-31 project is anticipated to increase access to
and encourage commercial and residential development in the Bakers Corner
community and surrounding areas. To accommodate this growth, sanitary
infrastructure will need to be built, and the Hamilton County Building
Corporation intends to construct a new wastewater treatment plant (WWTP).

C. The proposed project will include but is not limited to the following:

e Construction of a new outdoor screening structure with a mechanical in-
channel fine screen and removable manually cleaned coarse bar bypass
screen ‘

e Construction of a new 8 ft x 8 ft x 11 ft RAS feed structure

e Construction of two (2) single channel oxidation ditches with fine bubble
membrane diffusers, two (2) 6.2-HP submersible mixers, and three (3)
positive displacement blowers capable of 164 cfm, each

e Construction of a new control building which houses the laboratory, office,
bathroom, electrical room, and chemical phosphorus removal facilities

e |Installation of two (2) 250 gallon chemical totes, 535 gallon spill
containment unit, two (2) 0-31 GPH chemical metering pumps, 3/4-inch
PVC chemical feed tubing inside 6-inch PVC carrier piping, and
combination safety shower/eyewash unit.

Page 1 of 7



¢ Construction of two (2) 40 ft diameter secondary clarifiers

e Construction of a new RAS/WAS pump station and installation of three (3)
submersible pumps (2 duty, 1 standby) each capable of 175 gpm

¢ Construction of a new RAS/WAS metering structure and installation of two
(2) 4-inch electromagnetic flow meters (one on each line to either the RAS
feed structure or the polymer dewatering building)

o Construction of a new ultraviolet (UV) light disinfection and cascade post-
aeration structure and installation of a new parshall flume effluent flow
meter

¢ Construction of a new polymer dewatering building and installation of a 55
gallon polymer drum, 66 gallon spill containment unit, chemical pump, and
static mixer

o Construction of a new 30 ft x 31 ft concrete dewatering pad with trench
draining and installation of two (2) roll-off dumpsters w/ geotextile bags

e Construction of a new plant drain pump station and installation of two (2)
submersible pumps each capable of 200 gpm

« Installation of a standby 200 kW diesel generator

D. Is project part of an Agreed Order?: No

E. How facility will maintain treatment during construction: Private septic systems
will be maintained until the new plant is operational

12. Source of Funding: Indiana Finance Authority State Water Infrastructure Fund (via
American Rescue Plan Act) and Local Funds

13. Estimated Total Project Cost: $16,000,000
Il. DESIGN DATA

The facility is anticipating flows as low as 0.08 MGD during the initial start-up and near
term conditions before significant development can occur in the area.

1. Design Average Flow: 0.5 MGD
A. Domestic: 0.18 MGD
B. Industrial/Commercial: 0.32 MGD
C. Infiltration/Inflow: Minimal

2. Design Peak Hourly Flow: 2.25 MGD

3. Design Waste Strength
A. CBOD: 200 mg/L
B. TSS: 200 mg/L
C. NHs3-N: 25 mg/L
D. P: 6 mg/L

4. Design Population Equivalent: 4,906 (based on 0.17 Ib CBOD/PE influent loading)

Page 2 of 7



A

NPDES Permit Limitation on Effluent Quality

CBODs: 10 mg/L (monthly average)

TSS: 12 mg/L (monthly average)

NHs3-N: 1.1 mg/L summer and 1.6 mg/L winter (monthly average)

P: 1.0 mg/L

pH: 6.0 s.u. (daily min) and 9.0 s.u. (daily max)

DO: 6.0 mg/L (daily min)

E. coli: 125 count/100 mL (monthly average), 235 count/100 mL (daily max)

OMmMODOwW»

Sampling Method (Grab or Automatic Sampler) and Location
A. Influent: Automatic, screening structure
B. Effluent: Automatic, UV disinfection and cascade structure

. Recelving Stream

A. Name: Baker Ditch (tributary to Hinkle Creek)

B. Stream Uses: Full body contact recreational use and shall be capable of
supporting a well-balanced warm water aquatic community

C. 7-day, 1-in-10 year low flow: 0.0 CFS

lll. PLANT DETAILS

Laboratory type (e.g., on site, third-party testing): On-site

Plant site fence provided: Yes, chain-link fence

Handrail/grating provided where necessary: Yes, where applicable
Flood hazard elevation at 100 year flood: 897.74 ft (estimated)

Provisions for mechanical/electrical protection at 100 year flood: Yes, typical
structure floor elevation is more than 7 ft above the 100-year flood elevation

6. Type and rating of standby power equipment: 200 kW diesel generator

Provisions for removing heavy equipment: Yes, davit cranes (screening, oxidation
ditches, RAS/WAS pump station, UV disinfection, and plant drain pump station)

. Septage/leachate receiving facilities: None

IV. TREATMENT UNITS

Influent Flow Meter (Proposed)

1. Type and size: 9-inch electromagnetic
2. Location description: On the 10-inch effluent line from Lift Station 1
3. Indicating, recording, and totalizing: Yes, SCADA

Screening (Proposed)

1. Type of screening: Mechanical fine screen (in-channel screw)
2. Location description: New screening structure
3. Bypass bar screen provision: Yes, manual bar screen

Page 3 of 7



T2 No0h

)

Number and rated capacity: One (1) @ 2.25 MGD

Clear opening sizes, bar or perforations: 0.25-inch

Slope of unit: 35°

Method of unit cleaning: Automated wash-water rinse

Method of screening disposal: Dumpster to landfill

Method of unit isolation: None, single unit (screen can pivot out of channel)

. Method of flow split control: None, single unit
. Additional information: When not in use, the bypass screen is completely

removed from the channel (same channel as mechanical). The intention for
future plant expansion is to abandon this structure in favor of a larger capacity
headworks structure that includes separate screening channels.

RAS Feed Structure (Proposed)

1.
2.

Dimensions: 8 ft x 8 ft x 11 ft (5,260 gallons)
Additional information: incoming screened raw influent flows will be mixed with
RAS (from the RAS/WAS pump station) and plant drain pump station flows.

Oxidation Ditch (Proposed)

1.

XNDOAWN

10.
11.
12.
13.

14.

Number and dimensions of unit: Two (2)

A. Ditch Type: Single channel, non-concentric, no center island

B. Ditch Dimensions: 60 ft L x 11 ft W (straight) and 11.5 ft (outer radius)

C. Concrete Wall Thickness: 1.16 ft W

D. Side water depth and freeboard: 16 ft SWD and 2 ft FB

E. Volume: 0.208 MGD, each (0.415 MGD total)

Process: Sanitaire Bioloop; Simultaneous Nitrification and Denitrification (SNDN)

Hydraulic detention time: 19.9 hrs

Organic loading: 15 Ib CBOD/1000 ft3

Design MLSS concentration: 2,900 mg/L

Design solids retention time: 12.9 days

Design F/M ratio: 0.111 Ib CBOD/day/Ib MLVSS

Aeration equipment

A. Fine bubble diffusers with efficiency of 2.9 Ib O2/HP-hr (~2.2 scfm/diffuser)

B. Three (3) PD rotary lobe blowers @ 164 cfm, each (2 duty, 1 standby)

Oxygen requirement -

A. CBOD removal: 917 Ib Oz/day

B. NH3-N removal: 480 Ib O2/day

Total air demand: 1,397 Ib Oz2/day (AOR) || 2,328 Ib O2/day (SOR)

Flow velocity in ditch: 1.17 ft/sec

Number and capacity of return sludge pumps: Three (3) @ 175 gpm, each

Method of return sludge rate control: Telescopic values control the rate of RAS
removal from clarifiers. Submersible RAS pumps draw from RAS wet well and
pump it to the RAS/WAS metering structure (controls where it goes).

Return sludge rate as % of design average flow: 50 — 150 %

Page 4 of 7



15.

16.
17.
18.
19.

Provisions for return rate metering

A. Type and size: 4-inch electromagnetic

B. Location: RAS/WAS meter structure

Return sludge discharge location: RAS feed structure (after screening)

Method of unit isolation: Plug valves on each oxidation ditch influent piping

Method of flow split control: N/A; operated in series

Additional information: Until the time when flows necessitate having both
oxidation ditches operate in series, only one ditch will be in operation and the
pass-through gate will be closed. The oxidation ditch influent pipes are
designed such that the ditches can be operated with one tank out of service.

Secondary Clarification (Proposed)

i Ponh =

© 0~ o

10
11.

12.

Type of clarifier: Circular, center feed

Number and dimensions of unit: Two (2) @ 40 ft dia.

Side water depth and freeboard of unit: 12 ft SWD and 2 ft FB
Surface overflow rate

A. at design average flow: 398 gpd/ft? (one clarifier operating)

B. at design peak hourly flow: 895 gpd/ft? (both clarifiers operating)
Hydraulic detention time

A. at design average flow: 5.4 hrs (one clarifier operating)

B. at design peak hourly flow: 2.4 hrs (both clarifiers operating)
Weir loading rate at design peak hourly flow: 9,766 gpd/lin-ft
Location of overflow weir: Circular weir, 1 ft 8 in from edge of tank
Method of scum collection: Skimmer with beach

Method of scum disposal: Drained to RAS/WAS pump station

Type of sludge removal mechanism: Scraper with telescoping valves
Method of unit isolation: Slide gates (influent splitter box)

Method of flow split control: Fixed weirs (influent splitter box)

Chemical Phosphorus Removal (Proposed)

1.

Noos

Chemical properties

A. Chemical name: Alum (Aluminum Sulfate)

B. Weight concentration in solution: 48.5

C. Specific gravity: 1.335

Chemical storage container

A. Type: Polyethylene tank

B. Volume: 2,000 gal

C. Expected storage supply: 46 days

Secondary containment

A. Type: Walled concrete containment pad

B. Dimensions or volume: 12 ft L x 12 ft W x 2 ft H (2,150 gallons)

Number and capacity of chemical feed pumps: Two (2) @ 31.7 gph, each
Design chemical feed rate: 2.4 GPH

Location(s) of chemical injection: RAS feed structure and oxidation ditch effluent
Provisions for adequate mixing at injection point: Added in turbulent conditions

Page 5 of 7



8.

9.

Chemical building

A. Method of ventilation control: Power vented

B. Method of temperature control: Electric Heater

C. Safety shower/eyewash equipment: Yes

Additional information: Near term flows are anticipated to be very low which
would create an excessive storage period if the 2,000 gallon storage tank was
installed. As a result, two (2) 250 gallon chemical totes will be installed on top
of polyethylene spill containment pallets for near term needs. As the influent
flow increases, a new 2,000 gallon storage tank inside a new walled concrete
containment pad will be installed.

Ultraviolet Disinfection (Proposed)

Open channel or closed-vessel: Open channel

Vertical, horizontal, or diagonal lamp orientation: Horizontal
Lamp type: Low pressure, high intensity

Number of banks: Two (2)

Number of modules per bank: Three (3)

Number of lamps per module: Four (4)

Dosage: 30,000 pWs/cm?

Transmittance: 65% minimum

Provisions for intensity monitoring: Yes, sensor

. Type of level control provisions: Serpentine weir

. Type of bypass provisions: None, banks can be pulled out of channel
. Type of safety equipment: Yes, face shield, goggles, gloves

. Automatic or manual cleaning equipment: Automatic

Effluent Flow Meter (Proposed)

1.
2.
3.

Type and size: 6-inch throat Parshall flume
Location description: In the structure for UV disinfection and post-aeration
Indicating, recording, and totalizing: Yes, SCADA

Cascade Post-Aeration (Proposed)

1.
2.
3.

Number of steps: Seven (7)
Dimensions of steps: 1 ft tall x 1 ft deep x 4 ft wide
Total fall: 7 ft

Aerobic Digester (Proposed)

®NOOAWN =

Number and dimensions of unit: One (1) @ 36 ft diameter x 24 ft H

Side water depth and freeboard of unit: 20.4 ft SWD and minimum 1 ft FB
Volume: 155,330 gal (operating at SWD); 182,700 gal (total)

Total design sludge loading: 483 Ibs/day (includes +15% chemical sludge)
Volatile solids percentage: 70% VSS/TSS

Design solids retention time: 43 days

Type and efficiency of diffusers: Coarse bubble and 0.75 % SOTE
Dedicated or shared plant blowers: Dedicated

Page 6 of 7



9.

Type and rated capacity of blowers: Two (2) PD rotary lobe @ 623, each

10. Decanting method: Telescoping valve

1.

Discharge location of supernatant: Plant drain pump station

12. Additional information: Near term sludge production is anticipated to be very low

which would create an excessive retention time if the digester was installed.
As a result, only the sludge dewatering bag system will be utilized for near
term needs. As the influent flow increases, this digester will be installed to
assist in sludge management.

Sludge Dewatering Bag System (Proposed)

o=

Number and volume of unit: Two (2) 20 yd? roll-off dumpster w/ geotextile bag
Type of chemicals added: Polymer

Expected solids content of dewatered sludge: 12-14 %

Drainage containment provisions: Sloped concrete pad with trench drain
Discharge location of drainage: Plant drain lift station (to RAS feed structure)

Final Sludge Disposal (Proposed)

RN~

Ultimate disposal method of sludge: Landfill

Expected solids content of sludge (by the principal method of disposal): 12-14 %
Location of disposal site: Licensed third-party hauler

Ownership of the disposal site: Licensed third-party hauler

Availability of sludge transport equipment: Licensed third-party hauler

Plant Drain Pump Station (Proposed)

—t

Location description: WWTP, south of screening structure

Type of pump: Submersible, non-clog, centrifugal pumps

Number of pumps: Two (2)

Constant or variable speed: Constant

Design operating capacity and TDH: 200 gpm @ 31 ft (single pump)
Operating volume of the wet well: 6,027 gal

Detention time in the wet well: 30 min

Shutoff valve and check valve in the discharge line: Yes

Shutoff valve on suction line: N/A

. Type of ventilation: Free standing air vent

. Type of standby power: Plant generator

. Type of alarm: SCADA

. Type of bypass or overflow provisions: None

. Additional information: Discharges enter the RAS feed structure

Page 7 of 7



PROJECT NO.

P-25686
INTRA-OFFICE MEMO
FROM: 327 IAC Construction Permit Coordinator TO: AJO
Engineering Plan Review Section pe(m'\’t 14943

Office of Water Quality

SUBJECT: Project: Bakers Corner WWTP

Location: Bakers Corner, Hamilton County

# Units: New WWTP - Influent screening, return activated sludge feed
structure, oxidation ditches, secondary clarifiers, RAS/WAS pump
station and meter, UV disinfection, cascade aeration, parshall flume,
biosolids dewatering, polymer feed system, chemical feed system,
laboratory, office, plant drain pump, process and yard piping, valves,
emergency power generator, HVAC, electrical, instrumentation, controls
mechanical, SCADA system, paving, and landscaping

Received On: 12/9/2022

Wastewater Treatment By: Bakers Corner WWTP

Maintenance Provided By: Hamilton County Building Corporation

WWTP Design Summary ----------- V] Should be completely filled out,
And match the Preliminary Limits

$ Check M Not required for State or Federal
projects

Signed Application @/ Signed by applicant for SRF projects

Plans and Specifications ------------ @/ Each page must be signed or sealed
by an Indiana P.E.

Potentially Affected Person List ---ﬁ Names and addresses on signed and

dated form, mailing list and mailing labels
(Code 65-42FC) - 11

New one needed if more than 1
year old - it may need to include

Preliminary Limits from NPDES—-—-d information regarding BADCT
and Phosphorus Limits

Anti-degradation Assessment------ {m/ Verification from NPDES Section that a
preliminary approval is complete



APPLICATION FOR WASTEWATER TREATMENT e e e of Water Quatty
PLANT CONSTRUCTION PERMIT PER 327 IAC 3 Facility Construction & Engineering Support Section,

State Form 53160 (R8 / 6-22) Mail Code 65-42FC

100 North Senate Avenue, Room N1255
Approved by State Board of Accounts, 2022 Indianapolis, IN 46204-2251

APPLICANT APPLICANT’S ENGINEER

-

Name [X] Mr.or ] Ms. Name [X] Mr.or [ ] Ms.

R. Daniel Stevens Kathleen M. Ziino

Name of Organization Name of Company

Hamilton County Building Corporation Wessler Engineering

Address (number and streel, city, state, and ZIP) Address (number and street, city, state, and ZIP)

1 Hamilton County Square, Suite 157, 1130 AAA Way,

Noblesville, IN 46060 Carmel, IN 46032

Telephone Number Telephone Number

(317) 776-9719 (317) 788-4551

E-Mail Address E-Mail Address

Dan.Stevens@hamiltoncounty.in.gov katez@wesslerengineering.com

Name Describe the scope and/or purpose of this project

Bakers Corner Wastewater Treatment Plant The project can be described as construction of a

Location or Project Boundaries new wastewater treatment plant to provide a more

Northwest corner of US31 highway and 236" Street, | efficient means of wastewater treatment for the

0.1 miles West of US31 Highway and 0.4 miles citizens of Hamilton County. Major components of

North of 236th street the WWTP construction include influent screening
- structure, return-activated sludge (RAS) feed

City or Town , structure, oxidation ditches, secondary clarifiers,

Bakers Corner, Adams Township RAS/WAS pump station, UV disinfection and

County cascade aeration, parshall flume, RAS/WAS meter

Hamilton County structure, biosolids dewatering, polymer feed

system, chemical feed system, laboratory, office,
plant drain pump station, process and yard piping,
valves; emergency power generator; HVAC;
electrical; instrumentation and controls; mechanical,
SCADA system; paving; and landscaping.

FACILITY TYPE PROJECT TYPE
Municipal wastewater treatment facility X New facility
[] Semipublic wastewater treatment facility ] Expansion or modification of existing facility

[ ] LTCP improvements
SOURCE OF FUNDING

[] IFA’s Wastewater State Revolving Fund Loan Program Local Funds
] OCRA’s Community Development Block Grant ["] Private Funds
[[] USDA’s Rural Development Loan and Grant Assistance X Other: ARPA Funding

CERTIFICATION AND SIGNATURE

| swear or affirm, under penalty of perjury as specified by IC 35-44.1-2-1 and other penalties specified by IC
13-30-10 and IC 13-15-7-1(3), that the statements and representations in this application are true, accurate,
and complete.

Printed Name of Person Signing
R. DANIEL STEVENS

Title
Director of Administration

Checle No. gD
%3 A5, @O i %,:L”‘:a’v 77 Page 1 of 21 l 7/’,61;27;/
Wessier Eng. Dac,




Date Signed (month / day / year)
/2177 | AL D

(Please refer to IC 13-30-10 for penalties of submission of false information.)

Page 2 of 21

L-94-1¢




Part of State Form 53160 (R8 / 6-22)

’ WASTEWATER TREATMENT PLANT CONSTRUCTION PERMIT FEES N

County,Mumc:paIlty, or ownshlp which |sdef ned as a umt under IC 36- 1-2 23
A Nonprofit Organization

L]
L]
[ ] | A Conservancy District
[]
X

A School Corporation that operates a sewage treatment facility
A Regional Water or Sewage District

NewWastewater retent Plant (not mcludmg mdustnal) =

A. Up to 500,000 gallons per day $1,250.00
B. Greater than 500,000 gallons per day $2,500.00
Wastewater Treatment Plant Expansion*

[1 | A. Up tofifty percent (50%) design capacity:

H 1. Greater than 500,000 gallons per day $1,250.00
] 2. Up to 500,000 gallons per day $625.00
] B. Greater than fifty percent (50%) design capacity .

] 1. Greater than 500,000 gallons per day $2,500.00
] 2. Up to 500,000 gallons per day $1,250.00

* NOTE: Modifications of existing facilities which do not include an increase in design
capacity (or for reductions of design capacity) are considered to be expansions of 0%
design capacity and should remit the appropriate fee per the above fee schedule.

Only one (1) of the fees will apply. Checks for the applicable fee shall be made payable to the Indiana
Department of Environmental Management. Fees shall not be refundable once staff review and
processing of the Permit Application has commenced.

Page 3 of 21



Part of State Form 53160 (R8 / 6-22)

WASTEWATER TREATMENT PLANT DESIGN SUMMARY

1. Applicant: Hamilton County Building Corporation
2. Facility Name: Bakers Corner Wastewater Treatment Plant

3. Project Title: US31 Corridor Infrastructure Investment Project Phase 1A and 1B, Division 1 -
Wastewater Treatment Plant

4. Project Location: Northwest corner of US31 highway and 236th Street, 0.1 miles West of US31
Highway and 0.4 miles North of 236th street

5. Design Engineer: Wessler Engineering
6. Engineering Company: Wessler Engineering
7. NPDES Permit Number: New Facility
A. Effective date (month / day /year). TBD / TBD / TBD
B. Expiration date (month /day / year): TBD / TBD / TBD
8. Project Scope

A. Description of existing treatment facilities:
Privately owned septic systems are currently responsible for the wastewater treatment of
customers to be served by the new WWTP in Hamilton County, Indiana

B. Description of project needs:
The Bakers Corner community is currently unsewered, with each home and business having
an individual groundwater well and a septic system. The intersection of US31 and 236th
Street is in the process of being upgraded by Indiana Department of Transportation
(INDOT) to an interchange, and the supporting frontage roads that will be created are likely to
spur growth in the Bakers Corner area. To facilitate this growth, as well as the expected
growth at the intersection of US 31 and 276th Street, supporting sanitary and water
infrastructure will need to be developed. The proposed WWTP is Division 1 of a project to
provide wastewater and water utility services to the area that encompasses the United States
Highway 31 (US31) corridor from 216" Street to the Hamilton/Tipton County line in northern
Hamilton County. The Division 2 project (separate) will include water and sewer systems.

C. Description of proposed facilities:
Major components of the WWTP construction include influent screening structure, return-
activated sludge (RAS) feed structure, oxidation ditches, secondary clarifiers, RAS/WAS
pump station, UV disinfection and cascade aeration, parshall flume, RAS/WAS meter
structure, biosolids dewatering, polymer feed system, chemical feed system, laboratory,
office, plant drain pump station, process and yard piping, valves; emergency power generator;